Ferrari 488 GTB - VEHICLE ECUs - 0134

No.Part No.NameCon.PriceQtySelect
1 304001 DCT GEARBOX ECU -Unprogrammed- new
1.148,05 
2 86626400 DCT ECU BRACKET new
25,49 
3 11625824 SCREW -M6 X 18- new
0,31 
4 263079 ACCELERATOR FOR MAGNERIDE SYSTEM new
149,61 
5 315808 REAR CALLIPER CONTROL UNIT new
575,34 
6 11612726 SCREW -M6 X 22- new
0,59 
7 313125 IGNITION ECU -Unprogrammed- new
842,72 
8 310877 ECU MOUNTING BRACKET new
20,81 
9 231617 SCREW -M6 X 18- new
0,32 
10 231616 SCREW -M6 X 14- new
0,32 
11 291539 IGNITION ECU -Unprogrammed- new
1.063,33 
12 310876 ECU BRACKET new
55,14 
13 231616 SCREW -M6 X 14- new
0,32 
14 310778 PASSIVE START ANTENNA new
9,53 
15 85692200 SCREW -M5 X 12- new
0,29 
15 85692200 SCREW -M5 X 12- -No longer supplied- -Replaced by 85833700- new
0,29 
15 85833700 SCREW -M5 X 12- new
0,29 
16 310718 ACTIVE AERO CONTROL UNIT new
771,98 
17 319952 COMPL. ACTIVE AERO ECU BRACKET new
72,31 
18 16281827 SCREW -M5 X 14- new
0,15 
19 294559 PWM COMMAND SIGNAL FOR FUEL PUMPS new
259,86 
20 310716 PWM ECU MOUNTING BRACKET new
31,21 
21 231618 SCREW -M6 X 20- new
0,31 
22 273413 PASSENGER SIDE DOOR NODE ECU new
598,00 
23 316398 DOOR NODE SUPPORT BRACKET -Applicable for GD- new
4,16 
23 313107 DOOR NODE MOUNTING BRACKET -Not for GD- new
4,16 
24 313180 PASSENGER DOOR NODE MOUNTING BRACKET new
5,72 
25 14641491 RIVET new
0,09 
26 83595900 WATERPROOF MEMBRANE new
15,36 
27 310711 PARKING SENSOR NODE ECU new
148,26 
28 314597 PARKING SENSOR NODE BRACKET new
22,89 
29 14059111 NUT new
0,06 
30 277281 ADAPTIVE HEADLIGHT NODE ECU new
173,23 
31 11625824 SCREW -M6 X 18- new
0,31 
32 264097 VOLTAGE STABILIZER -Hele- new
364,16 
33 322374 UPPER VOLTAGE STABILIZER BRACKET -Hele- -Applicable for GD- new
33,29 
33 312241 UPPER VOLTAGE STABILIZER BRACKET -Hele- -Not for GD- new
33,29 
34 272082 LOWER VOLTAGE STABILIZER BRACKET -Hele- -Not for GD- new
38,59 
35 11625824 SCREW -M6 X 18- -Hele- -Not for GD- new
0,31 
35 16284914 SCREW -M5 X 10- -Hele- -Applicable for GD- new
0,63 
36 13577701 WASHER new
0,11 
37 10448890 BRACKET WITH SHEATH new
1,57 
38 11628126 SCREW -M8 X 25- new
1,97 
39 163675 INERTIA SWITCH new
19,38 
40 16285127 SCREW -M5 X 16- new
0,58 
41 223469 BUZZER -Applicable for front parking sensors- new
37,40 
42 223469 BUZZER -Applicable for rear parking sensors- new
37,40 
43 65752800 SCREW -M4 X 10- -Applicable for rear parking sensors- new
2,18 
44 87521000 A/C CONTROLS BLACK BOX new
790,70 
45 310712 AIRBAG ECU new
472,00 
46 231621 SCREW -M6 X 30- new
0,37 
47 318095 VENT CONTROL ECU -Not for GD- new
126,41 
47 320555 VENT CONTROL ECU -Applicable for GD- new
123,81 
48 310710 MAGNERIDE SUSPENSION ECU new
748,05 
49 303670 COMPL. MAGNERIDE ECU BRACKET -Applicable for GD- new
47,64 
49 293760 COMPL. MAGNERIDE ECU BRACKET -Not for GD- new
38,59 
50 16285124 SCREW -M5 X 16- new
0,39 
51 299017 TPMS ECU new
270,47 
52 269355 POWER STEERING CONTROL ECU new
118,12 
53 245788 DASHBOARD ECU new
279,53 
54 82562100 BODY COMPUTER BRACKET -Not for USA, CDN, GD, USA LIGHT- new
118,12 
55 317012 PASSIVE START ECU -Applicable for J- new
205,50 
55 310779 PASSIVE START CONTROL UNIT -Not for J- new
205,50 
56 315027 PASSIVE START ECU MOUNTING BRACKET new
15,09 
57 14059111 NUT new
0,06 
58 273412 DRIVER SIDE DOOR NODE ECU new
608,00 
59 311321 DRIVER’S DOOR NODE MOUNTING BRACKET new
4,16 
60 313107 DOOR NODE MOUNTING BRACKET new
4,16 
61 14641491 RIVET new
0,09 
62 301605 VEHICLE LIFT ECU -Version with lifter- new
529,79 
63 311000 LIFT SYSTEM ECU MOUNTING BRACKET -Version with lifter- new
40,58 
64 231618 SCREW -M6 X 20- new
0,31 
65 261704 CAP CONNECTOR FOR ECU -Vehicle lift system- new
28,51 
66 319152 BODY COMPUTER NODE new
832,77 
67 85692000 SCREW -M5 X 10- new
0,29